STATE OF ALABAMA ) (

COUNTY OF BALDWIN ) (

The City Council met in a Work Session

at 4:30 p.m., Fairhope Municipal Complex Council Chamber,
161 North Section Street, Fairhope, Alabama 36532,

on Monday, 23 January 2023.

Present were Council President Jay Robinson, Councilmembers: Corey

Martin, Jimmy Conyers, and Kevin Boone; and Mayor Sherry Sullivan, City Attorney
Marcus E. McDowell and Assistant City Clerk Jenny Opal Wilson. Councilmember
Jack Burrell and City Clerk Lisa A. Hanks were absent.

Council President Jay Robinson called the meeting to order at 4:30 p.m.

The following topics were discussed:

The first item on the agenda was the Fairhope Wastewater Treatment Plant
Headworks Improvements. Jason Langley, Water/Wastewater Superintendent
[...]
The City of Fairhope’s wastewater treatment plant (WWTP) is a conventional activated sludge facility with
a permitted design capacity of 4 million gallons per day (MGD). The City of Fairhope (City) is preparing to
improve the fine screening and grit removal processes of the WWTP and has enlisted Garver to assess
the existing facility, analyze design alternatives, and provide recommendations and conceptual design
concepts for improvements to the headworks. Staff have voiced various concerns with the current
headworks facility, and those concerns have been analyzed and addressed in this evaluation. The goals
of the conceptual design evaluation, centered around staff feedback, are to increase red undancy, deliver
reliability and resiliency, address odor control, and optimize system hydraulics to accommodate
increasing future flows. This evaluation analyzes current plant conditions as well as potential alternatives
and future hydraulic loadings.

A hydraulic profile for the existing headworks facility and upstream/downstream yard piping systems at
the Fairhope WWTP was developed and analyzed for the historical/current flow conditions, the existing
equipment capacity conditions, and the desired headworks capacity. For this conceptual evaluation, this
hydraulic profile was developed to identify hydraulic limitations that might exist within the preliminary
treatment facilities at the WWTP. Since a current survey was not conducted, information used in the
hydraulic analysis was gathered from available record drawings. Flow data was assembled from monthly
reports from 20189 to current, and the hydraulics of the existing preliminary treatment facilities were
analyzed for the existing peak day flow condition (7.43 MGD), current stated capacity of the current
headworks equipment (10 MGD), as well as desired future headworks capacity (12 MGD). While it is
recommended that a full survey be conducted to verify the findings, the current system appears to have
adequate freeboard in the system and up to the influent junction box at current peak day flow conditions
(7.43 MGD) and at equipment peak flow ratings of 10 MGD. When a desired future capacity of 12 MGD is
analyzed in the current system (assuming the screening and grit removal equipment are also upgraded to
accommodate the future capacity), the water surface elevations in the upstream junction box and
manhole 5 do not maintain adequate freeboard of 2-feet. There is also currently no hydraulic break
between the headworks and collection system. While additional investigation is required to determine the
extent of this impact, the water surface elevation upstream of the mechanical screen may significantly
influence the conveyance capacity and hydraulic conditions within the upstream gravity portion of the
collection system. In lieu of rehabilitating the existing headworks facilities due to constructability concerns
and the limited hydraulics, it was recommended that a new headworks facility be considered.

Many technologies exist for consideration in the improvements to the preliminary treatment facilities.
Garver detailed and analyzed a variety of fine screening, grit removal, and odor control alternatives and
has provided detailed information including the advantages, disadvantages, and relative cost of each
equipment category discussed.

Two main alternatives for improvements to the preliminary treatment process at the Fairhope WWTP
were analyzed as part of this evaluation. Much of the proposed design is common between both
alternatives including the analyzed flows, screening channel configuration, selection of grit removal
system, and method of odor control and containment. The first alternative consisted of constructing a new
headworks facility and directing wastewater to the treatment process by gravity, while utilizing the existing
yard piping and without the need for pumping or additional unit processes. This would decrease overall
project costs but not resolve the hydraulic interconnection between the headworks and the collection

Garver Project No. 22W10090 Page 7



Fairhope WWTP Headworks Evaluation
Conceptual Design Report

system. This alternative poses potential constructability issues with the need for bypass pumping and
utilizing existing manholes that have been noted to be of concern due to their limited depth.

A second alternative consisted of similar facilities and considerations as previously described but includes
a new influent pump station to receive all raw wastewater and pump to the proposed headworks facility
instead of wastewater flowing to the headworks through the existing gravity system. With the construction
of an influent pump station, capacity of the collection system could likely be improved, and the likelihood
of overflow events directly attributable to the headworks facility at the WWTP can be minimized. This
alternative is more costly due to the capital costs associated with constructing a pump station along with
annual operation and maintenance costs of the additional equipment. This alternative also has similar
constructability issues with need for bypass pumping and utilizing existing manholes.

Other considerations for the analysis included various site layout and constraints related to space for
operator access, traffic considerations for large trucks or vehicles, grease management, sound control,
and general odor management. These elements are discussed in general herein but require additional
consideration to be undertaken during the detailed design effort.

After analyzing the system hydraulics for both alternatives, it is recommended that the City proceed with
Alternative 1. An influent pump station is not necessary to obtain desired freeboard in the system. Given
that a possible pump station would add complexity and cost to the project, it was not included in this final
report following the preliminary findings workshop with the City. Various equipment and facility
configurations were evaluated as part of the conceptual design development and are outlined in this
report. The recommended alternative consists of constructing a new headworks facility and directing raw
wastewater to the treatment processes by gravity. The layout and process outlined in the recommended
alternative include design elements and equipment selection that address the facility’s desire for
redundancy, increased odor control, and resiliency during higher flow conditions.

Garver Project No. 22W10090 Page 8



Fairhope WWTP Headworks Evaluation
Conceptual Design Report

2.0 Introduction

The City is currently undertaking a project to improve the existing headworks facility at the City's
wastewater treatment plant (WWTP). More specifically, this project will improve the operational
performance and reliability of the headworks process as well as provide capacity to meet future flow
conditions and to improve hydraulic conditions within the collection system entering the WWTP. The City
has commissioned Garver to complete the conceptual design effort. This Conceptual Design Report
(CDR) summarizes this effort and documents the design criteria, technology alternatives, and
recommended improvements and associated design concepts for the headworks improvements project.

21 Background

The WWTP has undergone several upgrades since originally constructed in the 1950s. The most recent
upgrades to the facility were completed in 2015 and included multiple improvements throughout the plant,
including the headworks. During this effort, headworks improvements included installation of a new
mechanical screen and screenings washer/compactor unit along with miscellaneous rehabilitation to the
existing aerated grit and grease removal channel. These improvements were made to the original
structure. The original construction date of the headworks facility is not known.

2.1.1 Existing Plant Description

The WWTP provides wastewater treatment for the City and operates under National Pollutant Discharge
Elimination System (NPDES) permit number 0020842. With a permitted design capacity of 4 million
gallons per day (MGD), the facility utilizes an activated sludge treatment process and provides tertiary
treatment prior to discharging treated effluent to Mobile Bay. Raw wastewater is conveyed to the WWTP
through multiple gravity and pumped flow systems and routed to the headworks facility for preliminary
treatment through fine screening and grit removal. After grit removal, screened and degritted wastewater
is directed to the aeration basins for biological treatment followed by secondary clarification to achieve
separation of the effluent (liquid) and activated sludge (solids). Secondary effluent is conveyed to the
compressible media tertiary filtration process and disinfected through the ultraviolet (UV) disinfection
process before final discharge through the plant outfall. Solids treatment processes at the WWTP consist
of aerobic digestion and sludge dewatering utilizing a trailer mounted belt filter press. The dewatering
process is currently managed and operated by GreenSouth Solutions.

A site layout of the existing WWTP showing the location of the process units described above is provided
in Figure 2-1.

2.1.2 Description of Existing Headworks

Figure 2-2 shows the current configuration of the headworks facility and related influent conveyance
piping at the Fairhope WWTP. Raw wastewater is routed to the WWTP through multiple force mains and
gravity piping systems and discharges into the influent junction box. From the influent junction box,
wastewater is conveyed to the screening facility. The screening facility is configured with one perforated
plate-style screen and one bypass channel with a manual bar screen should the perforated plate screen
be out of service. The screenings are then washed and compacted and discharged into the dumpster.

Garver Project No. 22W10090 Page 9



0L ebeq 0600iMeZ ON Jo8loid 1ones

~=o>3 Ssa20.d Jun ho_wi Pue ueld ayis |eauan d E.S m:aw_xw 12 E_..m_u_

ONIRM3ILVM3a
390N1s

mmw_n__mjo

| _ Auvanooas N X ‘

= ) o SHNOMAVIH [

o Eo E h.
(Y

NOILS3OIa ey -
219083V % i : SNisve
_ — - NOLLV¥3Y

3
-

o s

uoday ubisag jemdaauoy
uonenjeA3 syiompesH d41Mm adoy.iey




L1 obed

0600LMZ2 ON Jo8loid sonies)

inofen Buidid asuefaauog pue syiompeay Bunsixg :z-z ainbiy

(1w 30unvn O W

==

-

| i b

NIV 30804  (W4) - (aaNoanvay
AlAVYD (D) -

YILVMILSYM
Q3LLI93W/a3N3IYEIS """

HILVMILSYM MVY ~-

X08 NOLLONNP
LN3INT4NI

-GU IﬂF .. T

woday ubisaqg jemydasuo)
uonenjeaz syiompesH 41 MM adoyiieq




Fairhope WWTP Headworks Evaluation
Conceptual Design Report

A summary of the existing screening facility is provided in Table 2-1.

Table 2-1. Existing Screening Facility Summary

Item Units Value
Channel Characteristics
Number of Channels - 2
Channel Width ft. 5.0
Channel Depth ft. 4.67 (Channel bottom to top of channel)
Mechanical Screening
Number of Channels - 1
Design Peak Flow Capacity MGD 10
Design Screen Blinding Condition % 50
Type - Perforated Plate
Opening Size in. 0.25
Screen Angle from Horizontal degrees 45
Bypass Channel
Number of Channels - 1
Type - Manually Cleaned Bar Screen
Opening Size in. Unknown
Screen Angle from Horizontal degrees Unknown
Screenings Washer Compactor
Number of Units - 1
_ Solids Loading Capacity ft3/hr 70
| Solids Volume Reduction, max. % 60 T
Dryness, max. % 50
Organics Reduction, max. % 90

Notes:

1. Information obtained from record drawings, shop drawings, and manufacturer provided design criteria. _J

Screened wastewater flows to the aerated grit chamber for grit removal. The aerated grit basin also
includes a side channel for grease removal. A traveling bridge equipped with a submersible pump is used
to transfer grit slurry from the grit channel to the grit classifier. Grease is removed from the adjacent
grease channel through use of a grease separator tray. The grease separator tray is lifted out of the
channel and discharges the collected grease into a dumpster for disposal. Following the grit removal
process, the influent flow rate is measured using a magmeter and routed to the aeration basins for

secondary treatment.

Garver Project No. 22W10090

Page 12



Fairhope WWTP Headworks Evaluation
Conceptual Design Report

Table 2-2 provides a summary of the existing grit removal facility.

Table 2-2. Existing Grit Removal Facility Summary

Item (! Units Value
Channel Characteristics
Number of Channels - 2 (One grit removal, one grease removal)
Grit Removal
Number of Channels - 1
Design Peak Flow Capacity MGD 10
Type - Aerated Grit Chamber
Channel Width ft. 2T
Channel Length ft. 59
Channel Depth ft. 17.34 (Channel bottom to top of channel)
Number of Blowers - 2
Blower Motor Size, Capacity ‘ HP/scfm 10, Unknown
Grit Pumping
Type - Traveling Bridge w/ Submersible Pump
Number of Units - 1
Pump Motor Size, Capacity HP, gpm 3, Unknown
Grit Disposal )
Type - Screw-type Classifier
Screw Diameter in. 12
Grease Removal % 60
Number of Channels - 1
Channel Width ft. 6.5
Channel Length ft. 59
Channel Depth ft. Sloped Bottom, Variable

Notes:

1. Information obtained from record drawings, shop drawings, and manufacturer provided design criteria.

2.1.3 Existing Headworks Facility Concerns

Through discussions with plant staff and site visits by the project team, several deficiencies and/or
concerns associated with the existing headworks facility have been identified. These deficiencies are

summarized as follows:

Garver Project No. 22W10090

Page 13



Fairhope WWTP Headworks Evaluation
Conceptual Design Report

e Influence of Headworks on Collection System: As previously described, the influent junction
box receives raw wastewater flow from four different collection system piping systems. From this
influent structure, raw wastewater is conveyed through gravity piping to the headworks facility. In
this current configuration, there is no true hydraulic separation between the influent structure and
the headworks facility and, consequently, the collection system is influenced by the water level
within the screening channels. While this is not uncommon, this backwater condition can reduce
the conveyance capacity of the collection system if the water surface elevation at the headworks
is allowed to become too high and create surcharge conditions upstream of the WWTP which
may lead to sanitary sewer overflow (SSO) events.

e Future Peak Flow Conditions: Currently, the City is completing several improvements projects
within the collection system to upsize collector mains and to reconfigure pump station/forcemain
routing to the plant. As a result of the upsizing, it is anticipated that the influent wastewater
volume will have a higher instantaneous flow rate than seen before, which could lead to additional
surcharging and potential overflows of the manholes of lines leading to the plant.

e Lack of Redundancy: With only one mechanical screen and grit removal chamber, limited
redundancy exists at the existing headworks facility. In recent years, the mechanical screen has
been taken out of service for repairs over long periods of time (months) and staff were required to
be present at the plant continuously (24-hours per day) to manually rake debris from the bar
screen in the bypass channel. Due to recent issues created by the pandemic, the ability to
maintain an adequate spare parts inventory as well as to reliably obtain replacement parts has
been extremely limited. This difficulty contributes to the delay placing the mechanical screen back
into service. For a community and wastewater plant of its size, having redundancy on major
mechanical parts is imperative to proper operations.

» Odor Control: Presently, no odor control systems are in place at the headworks facility and the
surrounding community has made odor complaints. While the screening channels can be
covered, the aerated grit chamber cannot be easily covered due to the traveling bridge. This
process is considered as having high odor-generation potential due to the turbulence of the raw